
 

Water Works 
With Otterbine 

 

CONCEPT3 

Owner's Manual 
 

A Guide to More Dependable 
Water Quality Management 
With Otterbine Barebo Inc.'s 

1, 2, 3 & 5 Horsepower Surface Spray 
Aerating Fountain 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 
Welcome Aboard! 
Welcome to the growing family of people who depend on aerating fountains for better water quality control 
and aesthetic improvement. Otterbine Barebo, Inc. moves its aerating fountain line into the next century 
with a revolutionary platform. This design offers an industry first five-year warranty with virtually no 
maintenance, reduced float visibility, and interchangeable spray patterns. All Otterbine products are safety 
tested and approved by ETL, ETL-C and CE 
 
 
 

CONTENTS 
 

Safety Instructions ..................................................................................... 4 
Aerator Equipment ..................................................................................... 5 
Electrical/PCC Installation ......................................................................... 5-6 
          PCC Components ............................................................................ 6 
Unit Assembly ............................................................................................ 7-8 
Physical Installation ................................................................................... 9 
          Mooring............................................................................................ 9 
          Anchoring ........................................................................................ 9 
System Startup .......................................................................................... 10-11 
          Disconnect Switch ........................................................................... 10 
          Manual-Off-Auto Switch ................................................................... 10 
          GFCI ................................................................................................ 10 
          Timer Operation ............................................................................... 11 
Maintenance .............................................................................................. 11 
Winterization .............................................................................................. 11 
Sunburst Pump Chamber .......................................................................... 12 
Gemini Pump Chamber ............................................................................. 13 
Saturn Pump Chamber .............................................................................. 14 
Rocket Pump Chamber ............................................................................. 15 
Phoenix Pump Chamber ........................................................................... 16 
Tri-Star Pump Chamber ............................................................................ 17 
Constellation Pump Chamber .................................................................... 18 
Comet Pump Chamber .............................................................................. 19 
Genesis Pump Chamber ........................................................................... 20 
Equinox Pump Chamber ........................................................................... 21 
Omega Pump Chamber ............................................................................. 22 
Otterbine Warranty .................................................................................... 23 

 
 
 
 
 
Water Quality Specialists 
Barebo, Inc. is a team of scientists, engineers, and crafts persons who specialize in efforts to improve 
water quality. Otterbine aerating fountains are built at Barebo, Inc.'s 25,000 square foot factory in 
Emmaus, Pennsylvania.  
The Concept 3 line of Otterbine aerators, made of stainless steel and high tech engineering plastics, 
reflects the results of aerator research and development programs that started in 1956, plus the 
experience gained through thousands of installations on commercial fish farms, golf courses, parks, and 
architectural applications. 
 
75-0073 Revision 08 Concept 3 Owner’s Manual 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
3



AL

To

ALW

 

• Bef
   the
• Aer
• The
• It is
• If th
   or a
• Ava
insta
• Aér
disjo
• La p
• Il es
• Si le
partir

LL ELECTRIC

ous travaux é

WAYS SWITC

fore entering, 
ey are PHYSIC
rators located
e permissible 
s possible for 
he power cord
an authorized
ant d'entrer, p
llées, assurez
rateurs situés
ncteur. 
plage de tem
st possible po
e cordon d'ali
r Otterbine / B

CAL WORK M

électriques do

CH OFF/DISC

Toujours

DO NOT

CAUTIO
AT

wading in or 
CALLY disco

d in or near ga
temperature 
the water to b

d is damaged
d Otterbine/Ba
pataugeant da
z-vous qu'ils s
 dans ou à pr

pérature adm
our que l'eau 
imentation es
Barebo, Inc ou

S

MUST BE PE
WITH ALL A

ivent être effe

CONNECT A

s éteindre l'éq

T OPERATE T
Ne pas utili

N: KEEP HA
TTENTION: G

swimming in 
nnected from
arden ponds a
range for this

become slight
, it must be re
arebo, Inc. sa
ans ou en nag
sont physique
roximité des b

missible pour c
devient légèr

st endommagé
u une autorisa

SAFETY I

ERFORMED B
APPLICABLE
ectués par un

applicables

ALL EQUIPME
ANY M

quipement dan

THE FOUNTA
ser la fontain

ANDS CLEAR
Garder les ma

   

WA
the water in w
 their electric
and similar lo
s equipment is
tly polluted in
eplaced by a s
ales and servi
geant dans l'e
ement déconn
bassins de jar

cet appareil e
rement pollué
é, il doit être 
ation Otterbin

NSTRUC

BY A QUALIF
E ELECTRICA
n électricien p
s sécurité éle

ENT IN THE W
MAINTENANC
ns l'eau avan

 
AIN WHEN P
e quand les g

 
R OF THE IMP
ains loin du tu

 

   

ARNINGS
which Otterbi
al power sou
cations must 
s -12o to 40o

n the rare case
special cord o
ce center. 

eau dans laqu
nectés de leu
rdin et des em

est-12 o à 40 o
es dans les ra
remplacé par
ne / Barebo, le

CTIONS

FIED LICENS
AL SAFETY 

professionnel 
ctrique 

WATER BEF
CE 
nt entretien ou

PEOPLE ARE
gens sont dan

PELLER WH
rbine lors de 

ne Aerators o
rces. 
be equipped 

o C/10o to 104
e that an oil le
or assembly a

uelle Aérateur
ur source d'ali
mplacements

oC/10 o à 104
ares cas où u
r un cordon sp
es ventes Inc

SED ELECTR
CODES 
qualifié et co

FORE SERVIC

u de tout entre

E IN THE WA
ns l’eau 

EN OPERAT
l’utilisation! 

     

or Fountains a

with Ground 
4o F. 
eak occurs. 
available from

rs Otterbine o
mentation éle
similaires do

4 oF aux. 
une fuite d'hu
pécial ou de m
c et centre de 

RICIAN AND 

nforme à tous

CING OR PE

etien 

ATER 

TING! 

are installed, 

Fault Circuit 

m Otterbine/ B

ou fontaines s
ectrique. 

oivent être équ

ile se produit
montage disp
service. 

 
CONFORM 

s les codes 

ERFORMING 

make sure  

Interrupter. 

Barebo, Inc.  

sont 

uipés de 

. 
ponible à 

 

  

 
Otterbine Barebo Inc.

 
4

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER

bradb
Rectangle

bradb
Rectangle



INSPECT AERATOR EQUIPMENT 
 

Immediately report any shipping damage to the carrier that delivered your aerator. 
 
Inspect your aerator and verify the following: 
Unit - Check the nameplate located on the housing of the aerator unit to make sure you have received the correct 
horsepower and voltage aerator. 
 
Power Control Center - Verify the PCC is compatible with the aerator unit horsepower and voltage. Refer to the electrical 
specifications on the nameplate located inside on the door of the PCC. 
 
Power Cable Assembly - Verify the correct cable gauge and length. 
 

For proper warranty consideration return your Otterbine warranty registration card. 
 

ELECTRICAL/PCC INSTALLATION 
 

ELECTRICAL INSTALLATION MUST BE PERFORMED BY A QUALIFIED LICENSED ELECTRICIAN AND CONFORM 
TO ALL APPLICABLE LOCAL AND NATIONAL CODES 

 
DISCONNECT EQUIPMENT FROM ELECTRICAL SUPPLY BEFORE SERVICING OR PERFORMING MAINTENANCE 

 
Use Only OTTERBINE power cord. Do not splice or repair the cord, replacement is necessary if damage occurs. 

 
The standard Power Control Center includes a fiberglass NEMA 4X enclosure with twenty-four hour timer control in the 
auto setting or manual control of the aerator unit, the required motor short circuit, ground fault and overcurrent protection, 
surge protection, and personnel GFCI protection (except 460V 60Hz. applications). On 460V units EPD (Equipment 
Protection Device) is an optional accessory to provide 5, 10 or 30 mA ground fault protection. 
 
Caution: GFCI Protection is required. If GFCI protection is not used, serious or FATAL electrical shock may 
occur. 
Attention: GFCI/RCD de protection est nécessaire. Graves ou mortelles choc électrique peut se produire s'il n'est 
pas utilisé. 
 
A. Feeder 
1. Proper feeder circuit protection in accordance with all applicable local and national codes must be provided to the 
power control center. 
2. Be certain to properly size feeder conductors to allow for no more than 5% voltage drop for the entire circuit from the 
feeder source to the aerator unit. Failure to do so may damage the aerator and void product warranty. 

 
60Hz. Electrical Specifications 

HP Volts Phase Full Load Amps 

1 115 1 15.5 
1 208/230 1 8.3/7.5 
2 208/230 1 13.7/12.4 
3 208/230 1 15.5/14 
3 208/230 3 9.7/8.6 
3 380 3 4.6 
3 460 3 4.3 
5 230 Only 1 23 
5 208/230 3 15.1/13.4 
5 380 3 7.6 
5 460 3 7.2 
5 575 3 5.5 

 
B. PCC Location 
1. The power control center should be mounted where easily visible from the shoreline where the aerator is located. 
Important: The power control center shall not be accessible from the water. 
Important: Le Centre de Contrôle de la puissance ne doit pas être accessible à partir de l'eau 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
5



                                     
                 OVERALL DIMENSION                                                          MOUNTING HOLE LAYOUT 

 
C. PCC Mounting 
1. To prevent damage to the enclosure mount the enclosure using all four (4) mounting holes. 
2. Whenever possible do not mount the PCC in direct sun light. 
 
D. PCC Cables & Connections 
1. Only Otterbine Barebo, Inc. factory approved power cord is to be used from the PCC to the aeration unit with no 
junction boxes or splices. Only use power cord gauges and lengths specified by Otterbine at the time of cable purchase. 
(Contact your Otterbine Distributor for proper cable sizing) 
2. It is recommended that all exposed cable between the PCC and the shoreline be installed in non-metallic conduit. It is 
important that aerator and lighting cables be installed in individual conduits to avoid induced interference between cables 
which causes random GFCI tripping. 
3. Always use strain relief cord connectors to attach the Otterbine cable to the PCC.  
4. Cables and conduits must only enter into the bottom of the PCC. 
5. Factory connections may loosen during shipping. Verify tightness of all screw terminal connections before energizing. 
6. Power input and output wiring connections are accessed from the bottom of the enclosure. The terminal blocks for the 
cable connections are located behind the hinged swing panel. Loosen the captive screw on the right center of the swing 
panel for access. 
Terminal Torque Values: Input – 45 in/lb. Maximum, Output – 30 in/lb. Maximum 

                                          
                 SWING PANEL VIEW                                                                    SUB-PANEL VIEW 

 
Otterbine Barebo Inc.

 
6

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



UNIT ASSEMBLY 
 

READ THE INSTRUCTIONS: Improper assembly may result in damage to the unit. 
 

NOTES: 
*Genesis Pump Chamber; The Float MUST be mounted before the Genesis Throat Assembly (Shown on page 20). 
(The unit will be received with the pumping chamber already mounted) 
 
*5HP "Open Throat" Units (Sunburst, Gemini, Saturn); If applicable, the Supplemental Float must be mounted to 
the Main Float before installing on Unit (See Below). 
 
A. Supplemental Float Assembly 
*If the Supplemental Float is already mounted to the Main Float, continue with main float assembly below. 
1. Place Main Float top face down. 
2. Place the Supplemental Float on the Main Float as shown in the photo below. 
3. Ty-Rap the floats together in four places (1 in each pocket). 
4. Continue mounting Main Float. 
 
B. Main Float Assembly 
1. Stand the unit upright and place the float onto it so the holes in the float line up with the holes in the mounting brackets. 
2. Place a fender washer onto a hex bolt and insert into one of the four holes in the float making sure it also goes through 
the hole in the steel mounting bracket on the unit. Repeat this for the three remaining holes. 
3. Place a flat washer and a nylon locknut onto each of the four hex bolts. Tighten each nylon locknut. 
CAUTION: Do not over tighten lock nuts, damage may occur to the float and/or pump chamber. 

 
 

Fasten supplemental Float w/ Ty-Raps 
 
 
 
 
 
 

 
 
 
 
 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
7



C. M
1. Mo
lockn
2. Mo
eyeb
 

 
 
D. Sc
Debr
are a
1. Pla
does
2. Pu
float.
3. Ma
the s
4. Fa
and s
diam
 

 
 

ounting the 
ount each of t
nut as shown 
ount each of t

bolt, a fender w

creen Installa
ris Screens he
available for a
ace the unit u

s not get dama
ull screen ove
 
ake sure the c
screen. 
asten the scre
screws provid

meter. 

Stabilizers (C
the four stabi
below. 
the four stabi
washer, and a

ation 
elp to prevent

all Otterbine a
upside down o
aged. 

er motor unit u

cable/s are ru

een to the lip o
ded so they a

Comet Spray
lizer plates to

lizer plate ass
a nylon lockn

t clogging of t
aerators.  
on blocks so t

until it reaches

unning throug

on the float w
re evenly spa

y Pattern On
o the top side 

semblies from
ut as shown.

the aerator an

the pump cha

s the lip on th

h the bushing

with the washe
aced around t

ly) 
of a bracket u

m Step C1 to t
Do not over

nd 

amber 

he 

g in 

ers 
he 

using a hex b

the top side o
tighten. Dam

bolt, a fender 

of an outer ho
mage may occ

 

washer, and 

ole in the float
cur to the float

 

a nylon 

t using an 
t. 

 
Otterbine Barebo Inc.

 
8

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



PHYSICAL INSTALLATION 
WARNING:  DISCONNECT POWER BEFORE INSTALLING, REMOVING, OR SERVICING UNIT 

Concept 3 Otterbine aerators require a minimum 30"/75cm (40"/100cm w/ lights) of water depth. 
A. Attach your Otterbine power 
cable to the aerator. 
1. Align the keyway on the cable pigtail 
connector to the key on the aerator 
bulkhead connector and plug together. 
Thread the nut onto the bulkhead, 
hand tighten only, do not use tools on 
the pigtail connector nut.  
Over tightening may cause the 
connector to fracture and possibly 
cause an electrical short circuit. 
2. 5HP, 230V, 1 Phase units have a 3 
pin bulkhead connector and a 3 pin 
pigtail connector on the power cable. 
All other ratings use 4 pin connectors. 
3. A small amount of silicon compound has been factory applied to the female end of the aerator connector. The 
compound is necessary to make a waterproof seal between the two connectors. DO NOT REMOVE COMPOUND! When 
servicing the aerator re-apply compound. (Otterbine P/N: 48-0001). 
4. Install the cable strain relief device.  Pass the wire hoop from the strain relief through one of the holes in the float or 
around the float bracket.  Reattach wire hoop to strain relief (see above). 
5. For additional protection fasten the power cable, after the strain relief, to a float hole using the cable ties provided.  
 
B. Pre-Startup Checks (To be performed by a qualified technician) 
1. Factory connections may loosen during shipping. Verify tightness of all screw terminal connections before energizing. 
2. Apply power to the PCC. Verify the incoming voltage is correct at the input terminals and matches the nameplate rating 
of the aerator. For 115V & 230V Single Phase & Three Phase Units: The voltage between L1 on the input terminal 
block and the neutral terminal must measure a nominal 120V. 
3. Allowing the main door to be open and the swing panel door closed follow GFCI instructions on page 10 to reset 
aerator GFCI. Turn on disconnect and proceed. 
4. With the aerator unit on the shore check for correct motor rotation. Briefly “bump” the M-O-A switch (Shown on Page 10) to 
“MAN” while observing the motor shaft rotation (turn on only long enough to establish operation and proper direction of 
rotation). Aerator Shaft rotation MUST BE CCW looking at the top/impeller end of the unit. 
 

!TURN OFF DISCONNECT BEFORE PROCEEDING! 
 

C. Fasten Mooring Lines and Launch 
1. Mooring using stakes: Shore mounted stakes provides the easiest access to the aerator. Use stainless steel and/or 
brass hardware. Otterbine recommends using 1/4"(0.63cm) or 1/2"(1.25cm) polypropylene rope or stainless steel cable 
for mooring lines. At the mooring points use a wooden or metal stake or duck bill type earth anchors. Earth anchors allow 
the mooring lines to be hidden beneath the water surface. Drive the mooring stakes securely into the ground at the edge 
of the pond or place earth anchors close to the shore in the water. Fasten the mooring lines to opposite outer holes in the 
aerator float. Launch the aerator into the water, pull into the chosen location and fasten the lines to the stakes allowing 
slack for the aerator to twist up to 1/4 turn. The slack in the lines allows for movement during start up, fluctuations in the 
water level and wave action. Proceed to System Startup. 
 2. Mooring using Anchors: Use stainless steel and/or brass hardware. Otterbine recommends using 1/4"(0.63cm) or 
1/2"(1.25cm) polypropylene rope or stainless steel cable for anchoring lines, use two 60 - 80 lb. (27 - 36 kilo) weights for 
anchors and a boat may be needed. Fasten the mooring lines to opposite outer holes in the float. Launch the aerator 
floating upside down (motor housing facing up). With the lines attached drop the anchors into the water at the 
predetermined locations. Adjust the lines to allow slack for the aerator up to 1/4 turn twist. The slack in the lines allows for 
movement during start up, fluctuations in the water level and wave action. 
 

 

ELECTRICAL CABLE  
MUST NOT BE TIGHT 
LEAVE SLACK 

STAKE 

EARTH ANCHOR 

WEIGHTED 
ANCHOR 

USE TWO (2) MOORING LINES 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
9



SYSTEM STARTUP 
 

DO NOT ALLOW THE AERATOR TO OPERATE “DRY” OUT OF THE WATER 
 

IMPORTANT: Otterbine aerators are designed to run in a Counterclockwise direction facing the top impeller end. 
 Current unbalance for three phase systems shall not exceed 5%. 

IMPORTANT: Aérateurs Otterbine sont conçus pour fonctionner dans le sens antihoraire regardant l'extrémité 
supérieure de la turbine. Courant de déséquilibre pour les trois systèmes de la phase ne doit pas dépasser 5% 

 
A. User Control Functions 
1. Disconnect Switch 
 

                                  
DISCONNECT OFF 

Removes Power to the Aerator for 
Maintenance/Servicing/Repair, 

Timers are not powered 
(Time of Day Needs to be Reset) 

 
 

DISCONNECT ON 
Power Applied, Mode of 

Operation Now Dependent on the 
Position of MOA Switch, 

Timers are Operating 
 
 

DISCONNECT TRIPPED 
Indicates a Ground Fault 
Motor/Wiring Short Circuit 
Or Motor Current Overload

2. MANUAL-OFF-AUTO switch. 
 
 

M-O-A IN OFF 
Aerator & Lighting 
Will Not Function, 

Timers are 
Powered and 

Operating, 
GFCI’s may be 

Reset 

M-O-A IN AUTO 
Allows Automatic 
Control of Aerator 

& Lighting by 
Timers & Other 
Control Options 

 
 

M-O-A IN 
MANUAL     

Turns on Aerator, 
Bypasses Timer 
& Non-Critical 

Control Functions 

 
 
3. GFCI (Ground Fault Circuit Interrupter) operation.  
Enable Aerator GFCI first:  
a. Power must first be applied to PCC. 
b. Turn M-O-A switch to the off (center) position. 
c. Press the RESET (ON) button, the green light will come on.                                                                                                                
d. Turn disconnect switch clockwise to on (vertical). 
 

CAUTION – UNIT WILL START IF M-O-A IS NOT SET TO OFF.                 
 

Enable Lighting GFCI: 
a. With power to the PCC and the disconnect switch on. Press the reset button.  AERATOR GFCI    
    

When loss of power to the PCC occurs the aerator will not re-start 
automatically when power is restored and the aerator GFCI 

will need to be reset. 
 

Test all GFCI’s every 6 months by pressing the TEST (OFF) button. 
When testing the aerator GFCI the GREEN light should be on, press “TEST”, 
the red light should turn on, the motor controller should trip and the disconnect 
handle should be off (horizontal at swing panel).                                        
           LIGHTING GFCI 

TIMER OVERRIDE 
(ON/OFF) 

 
Otterbine Barebo Inc.

 
10

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



4. Timer operation.  
a. Start with all trip pins towards the center of the timer dial. 
b. Push out from the center all trip pins that are between the times the aerator or lighting is 
to operate. 
c. Turn the outer dial clockwise to align the time of day to the stationary arrow positioned at 
“2 o’clock”. Close the panel and turn the main disconnect on. When the main disconnect is 
off or in the case of power failure the timer/s will not operate and the time of day will need to 
be reset.
d. Timer control of the unit and lighting is enabled when in AUTO.

B. Energizing the Unit (To be performed by a qualified technician) 
1. Single Phase Units: Motor rotation is factory determined and not field adjustable.  
2. Three Phase Units: Verify correct motor rotation (Counter Clockwise looking at the top/impeller end of the unit). Check 
current readings on each phase. Verify three phase operating currents are balanced within 5%. 
To calculate the percent of current unbalance: 
 Determine the Average Current:  

a. Measure each of the three phase currents 
b. Add the three phase amperage values together. 
c. Divide the sum by three. 
d. This is the average current value.  

 Determine Current Unbalance: 
a. Select the phase current with the greatest difference from the average (calculated above). 
b. Determine the difference between this phase current and the average current value. 
c. Divide the difference by the average. 
d. Multiply the result by 100 to determine percent of unbalance.

3. Use connection diagram 1, 2 or 3 at right which results in the 
lowest current unbalance. Roll the motor cable leads on the 
aerator output terminal block in the same direction to avoid 
motor reversal.  
If the current unbalance is not corrected by rolling leads, locate 
the source of the unbalance and correct it. 
a. If the phase farthest from the average stays on the same 
power lead after being moved the primary cause of unbalance 
is the power source.    
b. If the phase farthest from the average moves on each of the 
connections with a particular motor lead, then the primary                 DIAGRAM 1            DIAGRAM 2            DIAGRAM 3 
cause of unbalance is the "motor side" of the circuit. 
Consider: damaged cable, leaking splice, poor connection, or a faulty motor as possible causes.  
4. Once the unit is operational record the operating voltage, amperage, power control center serial number, power cable 
length and cable gauge on the label inside the power control panel. 
 

MAINTENANCE 
For Warranty Consideration Work Must Be Performed By an Authorized Service Facility 

A. Keep the pumping chamber components and screen free of debris. Damage can occur to a clogged aerator. 
B. Once a year, disconnect the unit from the power source and physically inspect the aerator, float and electrical cable. 
Visible damage to the motor unit or cable should be repaired to avoid safety hazards and/or potential failure. 
C. Every three years, an oil change using “Otterbine Oil” is recommended to keep your aerator operating smoothly. 

When a unit is properly cared for, it will give you years of trouble free service. 

For Service, Repairs or Parts, Contact Your Local Otterbine Distributor 
or 

Call Otterbine Directly at 1-800-237-8837. 

WINTERIZATION 
Damage caused to the motor due to freezing will not be covered under warranty 

In locations with extended periods of freezing temperatures the aerator may become frozen into the water possibly 
causing damage. Otterbine recommends the following Concept 3 units be removed from the water during freezing 
temperatures: ROCKET, PHOENIX, TRI-STAR, CONSTELLATION, COMET, GENESIS, EQUINOX, and OMEGA. 
The GEMINI, SATURN, and SUNBURST pump higher volumes of water which helps to keep the water around the aerator 
from freezing. 24 hour a day operation will further decrease the opportunity for the unit to freeze in, although during 
periods of extremely cold temperatures this will not prevent the water from freezing. 

TIME OF DAY ARROW 

TRIP PINS 

AERATOR AERATOR AERATOR 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
11



SUNNBURST PUMP C

 

1.  M
unit 
Was
S/S 
NOT
Pum
2.  S
the h
screw
3.  M
S/S 
Impe
50Hz
(Item
4.  P
Stan
5.  M
Asse
Flat 
Tigh
the o
6.  P
7.  M
(4) M
(4) M
orde

 

HAMBER

Sunbu

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Slide the Impe
hub is even w
w onto one o

Mount the Slin
Hex Bolt and
eller Spacer is
z, 5HP 60Hz/

m No. 7 or 8). 
Place an O-rin
ndoff Strainer 
Mount the Thr
embly using (
Washers, and
ten the screw

o-ring. 
Place an O-rin
Mount the Sun
M5x50 S/S He
M5 S/S Split L
er to properly 

R 

 
 

rst Assemb
 

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 
eller onto the 
with the top of 

f the flats on 
nger Disc to th
 (1) M8 S/S F
s ONLY used
/3HP 50Hz, a
Tighten the b

ng in the groo
Assembly. 

roat Assembly
4) M5x50 S/S
d (4) M5 S/S 

ws evenly in o

ng on the top 
nburst Ring to
ex Screws, (4
Lock Washers
compress the

 
 

bly Instructi

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

motor shaft s
f the shaft. Tig
the shaft. 
he shaft using
Fender Washe
d with 3HP 60
and 5HP 50Hz
bolt to 35 ft-lb

ove on the top

y to the Stand
S Hex Screws
Split Lock W

order to prope

of the Throat 
o the Throat A
4) M5 S/S Fla
s. Tighten the
e o-ring.

ions 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

so the top of 
ghten the set 

g (1) M8x20 
er. An 

0Hz/2HP 
z impellers 
bs (47 N-m). 
p of the 

doff Strainer 
s, (4) M5 S/S 
ashers. 

erly compress

Assembly. 
Assembly usin
t Washers, an

e screws even

s 

ng 
nd 
nly in 

 
Otterbine Barebo Inc.

 
12

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



 

 
 
 
 

GEMINI PPUMP CH

 
 
 
 

 
1.  M
unit 
Was
S/S 
NOT
Pum
2.  S
the h
screw
3.  M
S/S 
Impe
50Hz
(Item
4.  P
Stan
5.  M
Asse
Flat 
Tigh
the o
 
 

 
 

HAMBER

Gemin

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Slide the Impe
hub is even w
w onto one o

Mount the Slin
Hex Bolt and
eller Spacer is
z, 5HP 60Hz/

m No. 7 or 8). 
Place an O-rin
ndoff Strainer 
Mount the Thr
embly using (
Washers, and
ten the screw

o-ring. 

ni Assembl

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 
eller onto the 
with the top of 

f the flats on 
nger Disc to th
 (1) M8 S/S F
s ONLY used
/3HP 50Hz, a
Tighten the b

ng in the groo
Assembly. 

roat Assembly
4) M5x50 S/S
d (4) M5 S/S 

ws evenly in o

y Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

motor shaft s
f the shaft. Tig
the shaft. 
he shaft using
Fender Washe
d with 3HP 60
and 5HP 50Hz
bolt to 35 ft-lb

ove on the top

y to the Stand
S Hex Screws
Split Lock W

order to prope

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

so the top of 
ghten the set 

g (1) M8x20 
er. An 

0Hz/2HP 
z impellers 
bs (47 N-m). 
p of the 

doff Strainer 
s, (4) M5 S/S 
ashers. 

erly compresss 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
13



SSATURN PUMP C

 

 

 
1.  M
unit 
Was
S/S 
NOT
Pum
2.  S
the h
screw
3.  P
Stan
4.  M
Asse
Flat 
Tigh
the o
5.  P
6.  M
(4) M
(4) M
orde
 
 
 

 

HAMBER

Satur

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Slide the Impe
hub is even w
w onto one o

Place an O-rin
ndoff Strainer 
Mount the Thr
embly using (
Washers, and
ten the screw

o-ring. 
Place an O-rin
Mount the Sun
M5x50 S/S He
M5 S/S Split L
er to properly 

R 

 
 
 

rn Assembly

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 
eller onto the 
with the top of 

f the flats on 
ng in the groo

Assembly. 
roat Assembly
4) M5x50 S/S
d (4) M5 S/S 

ws evenly in o

ng on the top 
nburst Ring to
ex Screws, (4
Lock Washers
compress the

 
 
 
 

 

 

y Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

motor shaft s
f the shaft. Tig
the shaft. 

ove on the top

y to the Stand
S Hex Screws
Split Lock W

order to prope

of the Throat 
o the Throat A
4) M5 S/S Fla
s. Tighten the
e o-ring. 

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

so the top of 
ghten the set 

p of the 

doff Strainer 
s, (4) M5 S/S 
ashers. 

erly compress

Assembly. 
Assembly usin
t Washers, an

e screws even

s 

ng 
nd 
nly in 

 
Otterbine Barebo Inc.

 
14

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RROCKET PUMP C

 
 

 
1.  M
unit 
Was
S/S 
NOT
Pum
2.  P
Stan
3.  S
rubs
Asse
onto
long
(1) M
4.  P
Cham
5.  P
Pum
align
funct
6.  P
Cham
7.  P
Cham
(4) M
Was
com
8.  P
9.  M
(4) M
(4) M
orde

 

HAMBER

Rocke

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Place the Low
ndoff Strainer 
Slide the Impe
s against the i
embly place 1

o the end of th
er rubs. Secu

M8 S/S Split L
Place an O-rin
mber. 

Place the Upp
mp Chamber A
n.  NOTE: If th
tion properly.

Place an O-rin
mber. 

Place the Thro
mber and sec

M5 S/S Flat W
shers. Tighten
press the o-ri

Place an O-rin
Mount the Roc
M5x50 S/S He
M5 S/S Split L
er to properly 

R 

et Assembly

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

wer Pump Cha
Assembly. 

eller onto the 
nside wall of 

1, 2 or 3 (Item
he shaft to rai
ure using (1) M
Lock Washer.
ng in the groo

per Pump Cha
Assembly so t
hese tabs do 
 

ng in the groo

oat Assembly
cure using (4)

Washers, and 
n the screws e
ings. 

ng on the top 
cket Diffuser t
ex Screws, (4
Lock Washers
compress the

 

y Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

amber Assem

motor shaft. I
the Lower Pu

m 14) Shims a
se the Impelle
M8x20 S/S H
. Tighten the b

ove of the Low

amber onto th
the tabs on e
not align the 

ove of the Upp

y onto the Upp
) M5x50 S/S 
(4) M5 S/S S
evenly in orde

of the Throat 
to the Throat 

4) M5 S/S Fla
s. Tighten the
e o-ring. 

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

mbly into the 

If the Impeller
ump Chambe
as necessary 
er so it no 
ex Bolt and 
bolt.  

wer Pump 

he Lower 
ach part 
pump will not

per Pump 

per Pump 
Hex Screws, 

Split Lock 
er to properly

Assembly. 
Assembly us
t Washers, an

e screws even

r 
r 

t 

sing 
nd 
nly in 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
15



 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PPHOENIXX PUMP C

 

1.  M
unit 
Was
S/S 
NOT
Pum
2.  P
Stan
3.  S
rubs
Asse
onto
Secu
Split
4.  P
Cham
5.  P
onto
each
pum
6.  P
Cham
7.  P
Cham
(4) M
Was
com
8.  P
9.  S
seat
a M8
Cent
lockn

CHAMBER

Phoen

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Place the Low
ndoff Strainer 
Slide the Impe
s against the i
embly place 1

o the shaft to r
ure using (1) 
t Lock Washe

Place an O-rin
mber. 

Place the Pho
o the Lower P
h part align.  N
p will not func

Place an O-rin
mber. 

Place the Thro
mber and sec

M5 S/S Flat W
shers. Tighten
press the o-ri

Place an O-rin
Slide the Phoe
ed on the Flo
8 S/S Flat Wa
ter the Diffuse
nut (11). Do n

R 

 

nix Assemb
 

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

wer Pump Cha
Assembly. 

eller onto the 
nside wall of 

1, 2 or 3 Shim
raise the Impe
M8x20 S/S H

er. Tighten the
ng in the groo

enix/Tri-Star 
ump Chambe
NOTE: If thes
ction properly

ng in the groo

oat Assembly
cure using (4)

Washers, and 
n the screws e
ing. 

ng on the top 
enix Diffuser o
ow Diverter As
asher and a M
er on the Thro
not over tighte

ly Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

amber Assem

motor shaft. I
the Lower Pu

ms (Item 17) a
eller so it no l

Hex Bolt and (
e bolt. 
ove of the Low

Flow Diverter
er Assembly s
se tabs do not
y. 
ove of the Upp

y onto the Upp
) M5x50 S/S 
(4) M5 S/S S
evenly in orde

of the Flow D
onto the Carr
ssembly and 

M8 S/S Nylon 
oat Assembly
en, may caus

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

mbly into the 

If the Impeller
ump Chambe
as necessary 
longer rubs. 
(1) M8  S/S 

wer Pump 

r Assembly 
so the tabs on
t align the 

per Pump 

per Pump 
Hex Screws, 

Split Lock 
er to properly

Diverter. 
riage Bolt unti
secure using 
Locknut. 

y, tighten the 
se damage. 

r 
r 

n 

l 

 
Otterbine Barebo Inc.

 
16

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 

 
 
 

 

TTRI-STARR PUMP C

1.  M
unit 
Was
S/S 
NOT
Pum
2.  P
Stan
3.  S
rubs
Asse
onto
Secu
Split
4.  P
Cham
5.  P
onto
each
pum
6.  P
Cham
7.  P
Cham
(4) M
Was
com
8.  P
the F
9.  P
Asse
10.  
until
Diffu
an M
Thro
tighte

CHAMBER

Tri-Sta

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Place the Low
ndoff Strainer 
Slide the Impe
s against the i
embly place 1

o the shaft to r
ure using (1) 
t Lock Washe

Place an O-rin
mber. 

Place the Pho
o the Lower P
h part align.  N
p will not func

Place an O-rin
mber. 

Place the Thro
mber and sec

M5 S/S Flat W
shers. Tighten
press the o-ri

Place two (2) o
Flow Diverter

Place the Tri-S
embly so it re
Slide the Tri-
seated on th

user Pipe, sec
M8 S/S Nylon 
oat Assembly,
en, may caus

R 

 
ar Assembl

 
ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

wer Pump Cha
Assembly. 

eller onto the 
nside wall of 

1, 2 or 3 Shim
raise the Impe
M8x20 S/S H

er. Tighten the
ng in the groo

enix/Tri-Star 
ump Chambe
NOTE: If thes
ction properly

ng in the groo

oat Assembly
cure using (4)

Washers, and 
n the screws e
ings. 
o-rings on the
. 
Star Diffuser P
sts on the O-
Star Diffuser 
e Flow Divert
cure using an
Locknut. Cen

, tighten the lo
se damage.

ly Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

amber Assem

motor shaft. I
the Lower Pu

ms (Item 19) a
eller so it no l

Hex Bolt and (
e bolt. 
ove of the Low

Flow Diverter
er Assembly s
se tabs do not
y. 
ove of the Upp

y onto the Upp
) M5x50 S/S 
(4) M5 S/S S
evenly in orde

e top inside &

Pipe in the Fl
-ring. 
onto the Carr
ter Assembly/
 M8 S/S Flat 
nter the Diffus
ocknut (13). D

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

mbly into the 

If the Impeller
ump Chambe
as necessary 
longer rubs. 
(1) M8 S/S 

wer Pump 

r Assembly 
so the tabs on
t align the 

per Pump 

per Pump 
Hex Screws, 

Split Lock 
er to properly

& outside of 

ow Diverter 

riage Bolt 
/Tri-Star 
Washer and 
ser on the 
Do not over 

r 
r 

n 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
17



 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

CONSTTELLATIOON PUMP
 

1.  M
unit 
Was
S/S 
NOT
Pum
2.  P
Stan
3.  S
rubs
Asse
onto
Secu
Split
4.  P
Cham
5.  P
the L
each
pum
6.  P
Cham
7.  P
Cham
(4) M
Was
com
8.  P
Asse
9.  S
until
using
Cent
lockn
10.  
in the
TIGH
rema
tape

P CHAMB

Constella

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Place the Low
ndoff Strainer 
Slide the Impe
s against the i
embly place 1

o the shaft to r
ure using (1)
t Lock Washe

Place an O-rin
mber. 

Place the Con
Lower Pump C
h part align.  N
p will not func

Place an O-rin
mber. 

Place the Thro
mber and sec

M5 S/S Flat W
shers. Tighten
press the o-ri

Place an O-rin
embly. 

Slide the Cons
seated on th
g an M8 S/S 
ter the Diffuse
nut. Do not ov
Thread a Con
e Galaxy Diff
HTEN, MAY C
aining seven 

e on the thread

BER 

 
ation Assem

 
ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

wer Pump Cha
Assembly. 

eller onto the 
nside wall of 

1, 2 or 3 Shim
raise the Impe
M8x20 S/S H

er. Tighten the
ng in the groo

nstellation Flow
Chamber Ass
NOTE: If thes
ction properly

ng in the groo

oat Assembly
cure using (4)

Washers, and 
n the screws e
ing. 

ng on the top 

stellation Diffu
e Flow Divert
Flat Washer 
er on the Thro
ver tighten, m
nstellation No
fuser and tigh
CAUSE DAM
Galaxy Nozz
ds of the Con

mbly Instruc

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

amber Assem

motor shaft. I
the Lower Pu

ms (Item 18) a
eller so it no l

Hex Bolt and (
e bolt. 
ove of the Low

w Diverter As
sembly so the
se tabs do not
y. 
ove of the Upp

y onto the Upp
) M5x50 S/S 
(4) M5 S/S S
evenly in orde

of the Flow D

user onto the 
ter Assembly
and S/S Nylo
oat Assembly

may cause da
ozzle into one
hten (DO NOT
AGE). Repea
les. NOTE: P

nstellation No

ctions 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

mbly into the 

If the Impeller
ump Chambe
as necessary 
longer rubs. 
(1) M8 S/S 

wer Pump 

ssembly onto 
e tabs on 
t align the 

per Pump 

per Pump 
Hex Screws, 

Split Lock 
er to properly

Diverter 

Carriage Bol
. Secure 

on Locknut. 
y. Tighten the
mage. 

e of the holes 
T OVER 
at for the 

Place Teflon 
zzle. 

r 
r 

t 

 
Otterbine Barebo Inc.

 
18

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



 
 

CCOMET PUUMP CHA

 
1.  M
unit 
Was
S/S 
NOT
Pum
2.  P
Stan
3.  S
rubs
Asse
onto
Secu
Split
4.  P
Cham
5.  P
Pum
align
funct
6.  P
Cham
7.  P
Cham
(4) M
Was
com
8.  P
9.  M
using
Was
the s
o-rin
 
 
 
 

AMBER

Come

Mount the Sta
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A
Place the Low
ndoff Strainer 
Slide the Impe
s against the i
embly place 1

o the shaft to r
ure using (1)
t Lock Washe

Place an O-rin
mber. 

Place the Upp
mp Chamber A
n.  NOTE: If th
tion properly.

Place an O-rin
mber. 

Place the Thro
mber and sec

M5 S/S Flat W
shers. Tighten
press the o-ri

Place an O-rin
Mount the Com
g (4) M5x50 S

shers, and (4)
screws evenly
ng. 

 

 
 

et Assembly

ndoff Straine
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

wer Pump Cha
Assembly. 

eller onto the 
nside wall of 

1, 2 or 3 Shim
raise the Impe
M8x20 S/S H

er. Tighten the
ng in the groo

per Pump Cha
Assembly so t
hese tabs do 
 

ng in the groo

oat Assembly
cure using (4)

Washers, and 
n the screws e
ing. 

ng on the top 
met Diffuser t
S/S Hex Scre
) M5 S/S Split
y in order to p

y Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

amber Assem

motor shaft. I
the Lower Pu

ms (Item 14) a
eller so it no l

Hex Bolt and (
e bolt.  
ove of the Low

amber onto th
the tabs on e
not align the 

ove of the Upp

y onto the Upp
) M5x50 S/S 
(4) M5 S/S S
evenly in orde

of the Throat 
to the Throat A
ews, (4) M5 S
t Lock Washe
properly comp

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

mbly into the 

If the Impeller
ump Chambe
as necessary 
longer rubs. 
(1) M8 S/S 

wer Pump 

he Lower 
ach part 
pump will not

per Pump 

per Pump 
Hex Screws, 

Split Lock 
er to properly

Assembly. 
Assembly 
/S Flat 

ers. Tighten 
press the 

r 
r 

t 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
19



 

 

GEENESIS PPUMP CH
 

 
 
 

 
1. M
unit 
Was
S/S 
NOT
Pum
 
2. Pl
Stan
 
3. Sl
rubs
Asse
onto
Secu
Split
 
4. Pl
Cham
 
5. Pl
Pum
S/S 
S/S S
orde
must
is ins
 
6. Th
Gala
MAY
fiftee
the t
 
 
 
 

HAMBER

Genes

ount the Stan
using (4) M5x

shers, (4) M5 
Hex Nylon Lo

TE: Standoff S
mp Chamber A

lace the Lowe
ndoff Strainer 

lide the Impel
s against the i
embly place 1

o the shaft to r
ure using (1)
t Lock Washe

lace an O-ring
mber Assemb

lace the Gene
mp Chamber A

Hex Screws, 
Split Lock Wa

er to properly 
t be mounted
stalled (See F

hread a Gene
axy Diffuser a
Y CAUSE DA
en Genesis N
threads of the

sis Assemb

ndoff Strainer
x50 S/S Hex 
S/S Split Loc

ocknuts. Tight
Strainer Asse
Assembly. 

er Pump Cha
Assembly. 

ller onto the m
nside wall of 

1, 2 or 3 Shim
raise the Impe
M8x20 S/S H

er. Tighten the

g in the groov
bly. 

esis Throat A
Assembly and
(4) M5 S/S F

ashers. Tighte
compress the

d before the G
Float Mountin

esis Nozzle in
and tighten (D
MAGE). Repe
ozzles. NOTE

e Genesis Noz

ly Instructio

r Assembly to
Screws, (4) M

ck Washers, a
ten the screw
mbly is not pa

mber Assemb

motor shaft. If
the Lower Pu

ms (Item 13) a
eller so it no l

Hex Bolt and (
e bolt. 

ve of the Low

Assembly onto
d secure using
Flat Washers, 
en the screws
e o-ring. NOT
Genesis Throa
ng Instructions

nto one of the 
DO NOT OVE

eat for the rem
E: Place Teflo
zzle. 

ons 

o the power 
M5 S/S Flat 
and (4) M5 
ws evenly. 
art of the 

bly into the 

f the Impeller 
ump Chambe
as necessary 
longer rubs. 
(1) M8 S/S 

er Pump 

o the Lower 
g (4) M5x50 
and (4) M5 

s evenly in 
TE: The Float 
at Assembly 
s). 

holes in the 
RTIGHTEN, 
maining 
on tape on 

r 

 
Otterbine Barebo Inc.

 
20

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



EQQUINOX P
 
 
 

PUMP CH

 
 

1. M
unit 
Flat 
(4) M
even
part 
2. P
the S
3. P
shaf
shaf
the L
shim
impe
S/S 
4. P
Cha
5. P
Low
(4) M
Was
Tigh
com
mou
insta
6. If 
asse
nozz
THR

 

HAMBER

Equino

Mount Stando
using (7) M
Washers,(4

M5 S/S Hex 
nly. NOTE: S
of the Pump

Place the Low
Standoff Str

Place a shim 
ft prior to ins
ft. If the Imp
Lower Pump

m (do not use
eller using (1
Split Lock W

Place an O-ri
amber Assem
Place the Equ
wer Pump Ch
M5x50 S/S H
shers, and (4
hten the scre

mpress the o-
unted before
alled (See F
replacing no

embly place 
zle and DO 

ROAT MAY B

ox Assemb
 

off Strainer A
5x50 S/S He

4) M5 S/S Sp
Nylon Lock

Standoff Stra
p Chamber A
wer Pump C
rainer Assem
(Item 14) on

stalling the im
eller rubs ag
p Chamber A
e more than
1) M8x20 S/
Washer. Tigh
ng in the gro

mbly. 
uinox Throat
hamber Asse
Hex Screws,
4) M5 S/S S
ews evenly i
-ring. NOTE

e the Equinox
Float Mountin
ozzles on th
Teflon tape

NOT OVER
BE DAMAG

 

ly Instructio

Assembly to
ex Screws, (
plit Lock Wa
nuts. Tighte
ainer Assem
Assembly. 

Chamber Ass
mbly.  
n the top of t
mpeller onto
gainst the ins
Assembly ad

n four (4) shi
/S Hex Bolt a
hten the bolt
oove of the L

t Assembly o
embly and s
, (4) M5 S/S

Split Lock Wa
n order to pr

E: The Float 
x Throat Ass
ng Instructio
he Equinox th
e on the threa
RTIGHTEN, T

ED. 

ons 

o the power 
(4) M5 S/S 

ashers, and 
n the screws

mbly is not 

sembly into 

the motor 
o the motor 
side wall of 
dd another 
ms). Secure
and (1) M8  
t. 
Lower Pump

onto the 
secure using
 Flat 
ashers. 
roperly 
must be 
sembly is 
ns). 
hroat 
ads of the 
THE 

s 

e 

p 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
21



OMEGA PUMP CHAMBER 
 
 
 

 
 

 
 
 

Omega Assembly Instructions 
 

1. Mount Standoff Strainer Assembly to the power 
unit using (7) M5x50 S/S Hex Screws, (4) M5 S/S 
Flat Washers,(4) M5 S/S Split Lock Washers, and 
(4) M5 S/S Hex Nylon Locknuts. Tighten the screws 
evenly. NOTE: Standoff Strainer Assembly is not 
part of the Pump Chamber Assembly.  
2. Place the Lower Pump Chamber Assembly into 
the Standoff Strainer Assembly.  
3. Place a shim (Item 14) on the top of the motor 
shaft prior to installing the impeller onto the motor 
shaft. If the Impeller rubs against the inside wall of 
the Lower Pump Chamber Assembly add another 
shim (do not use more than four (4) shims). Secure 
the impeller using (1) M8x20 S/S Hex Bolt and (1) 
M8 S/S Split Lock Washer. Tighten the bolt. 
4. Place an O-ring in the groove of the Lower Pump 
Chamber Assembly. 
5. Place the Omega Throat Assembly onto the 
Lower Pump Chamber Assembly and secure using 
(4) M5x50 S/S Hex Screws, (4) M5 S/S Flat 
Washers, and (4) M5 S/S Split Lock Washers. 
Tighten the screws evenly in order to properly 
compress the o-ring. NOTE: The Float must be 
mounted before the Omega Throat Assembly is 
installed (See Float Mounting Instructions). 
6. If replacing nozzles on the Omega throat 
assembly place Teflon tape on the threads of the 
nozzle and DO NOT OVERTIGHTEN, THE 
THROAT MAY BE DAMAGED. 
 

 

 
Otterbine Barebo Inc.

 
22

 
75-0073 Rev 08 60Hz Concept 3

www.otterbine.com 
  1-800-AER8TER



 
 

 
Limited 5 Year Warranty  

Otterbine® Product 
 

 
WARRANTY:  Barebo, Inc 3840 Main Road East, Emmaus Pennsylvania 18049,U.S.A. hereby warrants, 
subject to the conditions herein below set forth, that should the OTTERBINE product prove defective by 
reason of improper workmanship or materials at any time during the warranty period the Purchaser at retail will 
be guarantee that BAREBO will repair or replace the said OTTERBINE product as may be necessary to 
restore it to satisfactory operating condition, without any charge for materials or labor necessarily incident to 
such repair or replacement, provided that: 
 
  
 a)  The enclosed Warranty Registration Card should be mailed to BAREBO within  
 fifteen (15) days of the original receipt by the Purchaser at retail in order to avoid delays: 
 
 b)  The OTTERBINE product must be delivered or shipped, prepaid, in its original  
 container or a container offering an equal degree of   protection, to BAREBO or a  
 facility authorized by BAREBO to render the said repair or replacement services  
 or, if purchased from an authorized OTTERBINE dealer, to such dealer; 
 
 c)  The OTTERBINE product must not have been altered, repaired or serviced by  
 anyone other than BAREBO, a service facility authorized by BAREBO to render  
 such service, or by an authorized BAREBO dealer, and the serial number of the  
 OTTERBINE product must not have been removed or altered: and 
 
 d)  The OTTERBINE product must not have been subjected to lightning strikes and  
 other Acts of God, vandalism, freezing-in, accident, misuse  or abuse, and must have  
 been installed in conformance with applicable electrical codes (including proper  
 electrical protection), and also installed, operated and maintained in accordance with  
 guidelines in the Owner's Manual shipped with the Otterbine product. 
 
 e)  The OTTERBINE product must be physically inspected on an annual basis to 
 insure the unit, the connector and the power cable are not damaged and are in proper 
 working condition. 
 
 
No implied warranties of any kind are made by BAREBO in connection with this OTTERBINE product, and 
no other warranties, whether expressed or implied, including implied warranties of merchantability and fitness 
for a particular purpose, shall apply to this OTTERBINE product.  Should this OTTERBINE product prove 
defective in workmanship or material, the retail Purchaser's sole remedy shall be repair or replacement as is 

hereinabove expressly provided and, under no circumstances, shall BAREBO be liable for any loss, damage or 
injury, direct or consequential, arising out of the use of, or inability to use, the OTTERBINE product, including 
but not limited to retail Purchaser's cost, loss of profits, goodwill, damages due to loss of product or interruption 

of service, or personal injuries to Purchaser or any person. 
 
 
 
 
 

 
Otterbine Barebo Inc.

www.otterbine.com 
  1-800-AER8TER

 
75-0073 Rev 08 60Hz Concept 3

 
23



MODEL (circle one): Sunburst Gemini Rocket Phoenix 
    Tri-Star Saturn Comet Constellation 
    Genesis Omega Equinox 
 
HORSEPOWER (circle one):       1       2       3       5 
 
VOLTAGE (circle one):      115         230         208-230        380        415        460        575 
 
PHASE (circle one):       Single       Three   HERTZ (circle one):      50      60 
 
CORD GAUGE & LENGTH_______________________________________________________ 
 
UNIT SERIAL NUMBER _________________________________________________________ 
 
PANEL SERIAL NUMBER _______________________________________________________ 
 
OPTIONS_____________________________________________________________________ 
 

 

 
 

 
 

Water Works With Otterbine! 
 
 

Otterbine/Barebo, Inc. 

3840 Main Rd. East  

Emmaus, PA.  18049 

U.S.A. 

 

 

PHONE: 1-800-AER8TER (237-8837) or (610) 965-6018 

FAX:  (610) 965-6050 

E-mail: aeration@otterbine.com 

www.otterbine.com 

 




